
SHEET: 1/5
ART. NUMBER: 49929 

MODEL: PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED

PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED 19/10/2023

A 19

19

16

36

20

49

48

48

40

44

8

18

21

23

22

53

50

41

13

12

9

11

10

14

15

43

48

49

451

3

252

51

37

4

25

32

34
33

7

42

5

26

27

54

35

35

24 

46

31

46
47

39

40

42

30

29

38

28

6

17

49



SHEET: 2/5
ART. NUMBER: 49929 

MODEL: PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED

PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED 19/10/2023

POS. CODE DESCRIPTION QTY
28 A04596 COVER 2

29 A04521 COVER 2

30 A04520 WHEEL Ø200 2

31 A04487 AXLE 1

32 A04486 AXLE 1

33 A04502 LOCK PIN 2

34 A04513 BUSHING 2

35 A04516 BUSHING 2

36 A04501 HOOK 1

37 A04586
PETROL ENGINE VERTICAL GLM 46/140 
SP PLUS, KEYWAY, FF GROUP

1

38 A04509 NUT M8 4

39 A04481 WASHER 13x24x3mm 4

40 A04478 WASHER 8,5x18x2mm 6

41 A04511 LOCK PIN 2

42 A04512 PIN 2

43 A04508 NUT M5 2

44 A04507 BOLT M5x12mm 2

45 A04635 BOLT M6x14mm 2

46 A04474 NUT M6 6

47 A04472 BOLT M6x12mm 4

48 A04510 NUT M8 8

49 A04477 CARRIAGE BOLT M8x16mm 8

50 A04473 BOLT M6x40mm 1

51 A04475 WASHER 10mm 1

52 A04480 WASHER 10,5x30x3mm 1

53 A04607 NUT M6 1

54 A04482 BOLT M8x35mm 3

POS. CODE DESCRIPTION QTY
1 A04505 FRAME 1

2 A04498 BLADE 1

3 A04503 BLADE HUB 1

4 A04479 BOLT 3/8" - 24UNF 2A, 40mm 1

5 A04497 ACTUATOR 1

6 A04491 LEVER 1

7 A04492 SPRING 1

8 A04493 GUIDE 1

9 A04490 FRAME 1

10 A04515 COLLECTION BOX 1

11 A04514 COVER 1

12 A04488 SPRING 1

13 A04489 AXLE 1

14 A04485 HANDLE 1

15 A04522 HANDLE GRIP 1

16 A04499 HANDLE 1

17 A04494 BRACKET, LEFT 1

18 A04495 BRACKET, RIGHT 1

19 A04517 WING NUT M8 2

20 A04476 BOLT Μ8x50mm 2

21 A04504 LEVER 1

22 A04484 BRACKET 1

23 A04531 CABLE 1

24 A04496 BRACKET 2

25 A04518 WHEEL Ø175 2

26 A04519 COVER 2

27 A04547 COVER 2



SHEET: 3/5 ART. NUMBER: 49929 
MODEL: PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED

PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED 19/10/2023

47

29

32

33
31

27

28

35

37
36

34

30

46
48

68

80

6

83
82

74

24

25

17

85

13

15
86

81

76

71
69

72
708898

12
14

65

89

16 20

78

75
102

95

97

101

2

77

51

40
44

42

43
45

55

53
93

10256

58

85

3
52

50

1

100

104

96

8
9

10
5
89

105
73

4

23
22

21

26

19
18

11
60

63

90 61

64

59

57
92

79 54

91

94103

62

84

67

39

38
87

99

SET 3

SET 2

106

SET 1

B



SHEET: 4/5 ART. NUMBER: 49929 
MODEL: PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED

PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED 19/10/2023

POS. CODE DESCRIPTION QTY
1 A04645 COVER 1

2 A04646 COVER 1

3 A04647 BRACKET 1

4 A04648 CYLINDER 1

5 A04649 COVER 1

6 A04650 CRANKCASE 1

7 A04651 GASKET 1

8 A04652 BREATHER VALVE 1

9 A04653 SPRING 1

10 A04654 GASKET 1

11 A04655 PIN 2

12 A04656 CYLINDER HEAD 1

13 A04657 COVER 1

14 A04658 GASKET 1

15 A04659 GASKET 1

16 A04660 PIN 2

17 A04661 CONNECTING ROD 1

18 A04662 CRANKSHAFT 1

19 A04663 GEAR 1

20 A04664 KEY 4x5,5x25mm 1

21 A04665 WASHER 1

22 A04667 PISTON 1

23 A04668 PISTON RINGS, SET 3 PCS 1

24 A04669 SNAP RING 2

25 A04670 PIN 1

26 A04671 CAMSHAFT 1

27 A04672 VALVE PUSH ROD 2

28 A04673 VALVE PLATE 1

29 A04674 INTAKE VALVE 1

30 A04675 EXHAUST VALVE 1

31 A04676 VALVE PUSH ROD LIFTER 2

32 A04677 VALVE SPRING 2

33 A04678 VALVE LOCK PLATE 2

34 A04679 VALVE ROCKER ARM 2

35 A04680 VALVE ADJUSTING STUD 2

36 A04681 VALVE ADJUSTING NUT 2

37 A04682 VALVE ADJUSTING NUT 2

38 A04683 CARBURATOR 1

39 A04684 PLATE 1

POS. CODE DESCRIPTION QTY
40 A00373 FUEL FILTER 1

42 A02001 PIPE 1

43 A04688 BRACKET 1

44 A04689 SNAP RING Ø10,5 1

45 A04690 SNAP RING Ø8 1

46 A04691 SPACER 1

47 A04692 GASKET 1

48 A04693 GASKET 1

50 A04695 FUEL TANK CAP 1

51 A04696 BRACKET 1

52 A04697 BRACKET 1

53 A02002 BRACKET 1

54 A04699 ACTUATOR 1

55 A02003 CABLE 1

56 A02039 SPRING 1

57 A04702 ROD 1

58 A02040 SPRING 1

59 A04704 LOCK PIN 1

60 A04705 GEAR 1

61 A04706 PUSH ROD LIFTER 1

62 A04707 PUSH ROD 1

63 A04708 PLATE 1

64 A04709 WASHER 1

65 A04710 BRAKE 1

67 A04712 GASKET 1

68 A04713 PIPE 1

69 A04714 MUFFLER 1

70 A04715 COVER 1

71 A04716 GASKET 1

72 A04717 WASHER 4

73 A04952 FAN 1

74 A04719 OIL CAP 1

75 A04720 IGNITION COIL 1

76 A04721 SPARK PLUG F6RTC, TORCH 1

77 A04722 MANUAL STARTER 1

78 A04723 SEAL 20x42x7mm 1

79 A04724 SEAL 6x11x4mm 1

80 A04725 SEAL 25x38x7mm 1

81 A04726 SEAL 5x11x8,2mm 1



SHEET: 5/5 ART. NUMBER: 49929 
MODEL: PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED

PETROL LAWN MOWER GLM-40/140-P-EASY, PUSHED 19/10/2023

POS. CODE DESCRIPTION QTY

82 A04727
OIL DRAIN BOLT 
M10x1,25x9mm

1

83 A04728 WASHER 10,5x16x1,5mm 1

84 A04729 BOLT Μ6x28mm 7

85 A04730 BOLT M6x16mm 6

86 A04731 BOLT Μ8x45mm 4

87 A04732 STUD Μ6x110mm 2

88 A04733 STUD Μ6x88mm 2

89 A04472 BOLT M6x12mm 3

90 A04735 BOLT Μ6x9mm 2

91 A04606 NUT M6 1

92 A04737 WASHER 6,4x12x1mm 1

93 A02041 BOLT Μ6x25mm 1

94 A04739 BOLT Μ6x23mm 1

95 A04740 STUD Μ6x70mm 1

96 A04741 STUD Μ6x93,5mm 2

97 A04478 WASHER 8,5x18x2mm 3

98 A04474 NUT M6 2

99 A04607 NUT M6 2

100 A04745 NUT M5 3

101 A04746 NUT M14x1,5mm 1

102 A04747 BOLT Μ6x20mm 2

103 A04748 WASHER 6,5x15x0,5mm 1

104 A04954
FLYWHEEL STARTER 

HOUSING
1

105 A04953 FLYWHEEL 1

106 A04749 AIR FILTER 1

SET 1 A04694 FUEL TANK WITH CAP 1

SET 2 A04666 PISTON WITH RINGS 1

SET 3 A04711 AIR CLEANER 1


